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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using
Polarized Light Microscopy

Non-Asbestos Asbestos
Sample Description _Appearance % __Fibrous % Non-Fibrous % Type
FFG29-17-Insulation - 3-144-0-L Yellow 95% Glass 5% Non-fibrous (other) None Detected
hi i
041433277-0017A Serhing Fibrous
Homogeneous
FFG29-18-Wrap - 3-180-5-A Dry White 20% Glass 70% Non-fibrous (other) None Detected
Provision Non-Fibrous 10% Cellulose
041433277-0018 Storeroom - il
FFG29-18-Insulation - 3-180-5-A Dry Yellow 95% Glass 5% Non-fibrous (other) None Detected
Provision Fibrous
#
041433277-0018A Storercom Homogeneous
FFG29-19-Wrap - 3-200-2-E White 30% Glass 70% Non-fibrous (other) None Detected
Elevator Machinery Fibrous
e Room " Homogeneous
FFG29-19-Insulation - 3-200-2-E White ; 95% Glass 5% Non-fibrous (other) None Detected
041433277-0019A Room P Hofmogensois
FFG29-20-Wrap - 4-140-0-Q White 30% Glass 70% Non-fibrous (other) None Detected
/ s
041433277-0020 auflty Flbrous
Homogeneous
FFG29-20-Insulation - 4-140-0-Q Black 100% Non-fibrous (other) None Detected
-~ G
041433277-0020A Laundry NOn-FIbI'OU$
Homogeneous
FFG29-21-Wrap - 5-180-0-E AUX  White 30% Glass 70% Non-fibrous (other) None Detected
hi R + Fi
041433277-0021 ::113(: ineryRoom - Fibrous
Homogeneous
. ~ .
{
Analysl(s) W‘L—/ /&%(
Chelsey Bilhear (49) Stephen Siegel, CIH, Laboratory Manager
or other approved signatory

EMSL maintains liability limited to cost of analysis. This report relates only to the samples reported and may not be reproduced, except in full, without written approval by EMSL. EMSL bears no

responsibility for sample collection activities or analytical method limitations. Interpretation and use of test results are the responsibility of the client. This report must not be used by the client to claim

product certification, approval, or endorsement by NVLAP, NIST or any agency of the federal government. Non-friable organically bound materials present a problem matrix and therefore EMSL
‘mends gravimetric reduction prior to analysis. Samples received in good condition unless otherwise noted. Estimated accuracy, precision and uncertainty data available upon request. Unless
sted by the client, building materials manufactured with multiple layers (i.e. linoleum, wallboard, etc.) are reported as a single sample. Reporting limit is 1%

Samples analyzed by EMSL Analytical, Inc. New York, NY
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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using

Polarized Light Microscopy

Non-Asbestos Asbestos
Sample Description Appearance % _Fibrous % _Non-Fibrous % Type
FFG29-21-Insulation - 5-180-0-E AUX  White 95% Glass 5% Non-fibrous (other) None Detected
hi Roo! i
041433277-0021A mac PRy, ™. Elbrous
omogeneous
FFG29-22-Wrap - 5-212-0-E Aux White 30% Glass 70% Non-fibrous (other) None Detected
Machi i
041433277-0022 achingry Faom - Fibrous
#2 Homogeneous
FFG29-22-Insulation - 5-212-0-E Aux Gray 10% Glass 70% Non-fibrous (other) None Detected
041433277-0022A ;\‘dzachmery R, Elbrous 20% Cellulose
omogeneous
FFG29-23-Wrap - 5-250-0-E Main ~ White 30% Glass 70% Non-fibrous (other) None Detected
Engi i
S— ngine Room U/L . Fibrous
Homogeneous
FFG29-23-Insulation - 5-250-0-E Main ~ White 95% Glass 5% Non-fibrous (other) None Detected
041433277-0023A Engine Room UL Fibrous
Homogeneous
FFG29-24-Wrap - 5-250-0-E Main ~ White 30% Glass 70% Non-fibrous (other) None Detected
0414332770024 EnghaRoomly. » P
Homogeneous
FFG29-24-Insulation - 5-250-0-E Main ~ White 95% Glass 5% Non-fibrous (other) None Detected
041433277-0024A EngineRoam UL~ Fibrous
Homogeneous
FFG29-25-Wrap -5-292-0-E AUX  White 30% Glass 70% Non-fibrous (other) None Detected
x R >
041433277-0025 ;Aaachmery oom ~ Fibrous
Homogeneous
il ~ XL
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EMSL maintains liability limited to cost of analysis. This report relates only to the samples reported and may not be reproduced, except in full, without written approval by EMSL. EMSL bears no

responsibilty for sample collection activities or analytical method limitations. Interpretation and use of test results are the responsibility of the client. This report must not be used by the client to claim

product certification, approval, or endorsement by NVLLAP, NIST or any agency of the federal government. Non-friable organically bound materials present a problem matrix and therefore EMSL
mends gravimetric reduction prior to analysis. Samples received in good condition unless otherwise noted. Estimated accuracy, precision and uncertainty data available upon request Unless
sted by the client, building materials manufactured with multiple layers (i.e. linoleum, wallboard, etc ) are reported as a single sample. Reporting limit is 1%

Samples analyzed by EMSL Analytical, Inc. New York, NY
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Test Report: Asbestos Analysis of Bulk Materials via EPA 600/R-93/116 Method using
Polarized Light Microscopy

Non-Asbestos Asbestos
Sample Description Appearance % Fibrous % Non-Fibrous % Type
FFG29-25-Insulation - 5-292-0-E AUX  White 95% Glass 5% Non-fibrous (other) None Detected
041433277-0025A ;A3ach|nery Reaom g Eiigtl::;eneous

- -
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EMSL maintains liability limited to cost of analysis. This report relates only to the samples reported and may not be reproduced, except in full, without written approval by EMSL. EMSL bears no
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